2. BADANIA MECHANICZNE - ESSAIS MECANIQUES - MECHANICAL TESTS —- MECHANISCHE UNTERSUCHUNGEN
MEXAHHWYECKHE HCIIEITAHHSA

Nr wytopu Badanie udarnosci Twardos¢
lub pl(flby Impact Dureté
Floide 15 voulsion Re AS 7 Impact test Hardness DC
: : Rm Kerbschlagprobe Harte
De ' eprouvette
Heat No HcnouTasne ma ygap TrepmocTs MPa
Or. Tests No MPa MPa % % min
Abstich % %
min 410 min
Oder Probe Mo
Ne naanicin 265 530 23,0
HIH OpobH . (C40,C41 C02) fcany
Wartos¢ pojedyncza Srednia Moyenne
Valeurs indrviduelles Individual Mean
values Emzelwerte Whttel Cpe et
EfHEHC TEE HEEIH PeTIbTaT
(BOT,C03,E00) (C11) €1 [{eii) {C50°65Y 4 ©43) T30 (C50-CE0)
877652/24027 335 488 23,2
L

3.INNE BADANIA _ AUTRES ESSAIS — OTHER TESTS — ANDERE UNTERSUCHUNGEN — IPVIHUE HCIIBEITAHUA
(D51-D09)

(Z04)

BADANIA TECHNOLOGICZNE - ESSAIS TECHNOLOGIQUES — TECHNOLOGICAL TESTS —- TECHNOLOGISCHE PRUFUNGEN
TEXHOICTHAHCCIENOBAHHA

Ring tensile test - positive results

Each pipehas been hydrostatically tested by pressure 80 Bar - positive results timeSs

Powierzchnie i wymiary zbadano w 100% - Surface et dimensions ont éte controlés et 100% - Surface and dimensions tested at 100%
Oberfiache und Abmessungen gepriift zu 100% - HapyxHbH ocMoTp B NPOBEPKR H3MepeHHA OpoHisefeHsl B 100% - positive results

4. BADANIA NIENISZCZACE - Essaia Non Destuctifs — Non Destructive Tests — Zerstérungsfreie Prifungen - Hepaspywaromuit Kontpons (D02-D50)

Numery rur - Le nombre de tubes - Numbers of tubes - Nummern von Eéhren - Homepa tpydox

5. UWAGI DODATKOWE — Additional Remarks — Autresobservations — Andere Bemerungen- J[oro tHHTe IbHbIE TIPHMESTaHHA  (Z05-
799)

Approved acc. to AD2000-Merkblatt W0 by TUV NORD Systems GmbH & Co. KG. Certified acc. to Pressure Equipment
Directive 2014/68/UE annex I, sec 4.3 by the Certification body for pressure equipment of the TUV NORD Systems GmbH & Co.
KG, reg.-no. 0045, Certificate No 07-203-9120 WP-2081/16 and Certificate No 07-202-9120 WZ-2081/16 and ISO 9001/TUV
Certifikat Nr 04100 950250.

(z01)Niniej szym potwierdzam, ze wyie] wymieniony material zostal zbadany i spelnia warunki potwierdzenia zaméwienia - Par la presente je confirme
gue le materzel susmentionne a ete examine et 1l remplit les conditions de la confirmation de commande. - We hereby certify, that the matenal described above has been tested and
complies with the terms of the order - Es wird bestaetigt, dass das oben genannte Material geprueft wurde und den B edingungen der B estellung entspncht. - [Toreepapaen, uro
BEIIIEYKA3IAHHET MaTepHal HELT IPOT ECTHPOBAH H CODTBETCIBYET YCIOBHAM NOATBEPKEHHA 0T 0BOpa.

(D01)Cechow anie — Marquage — Marking —Kennzeichnung — OfozHaues (%5.:’
Mill's symbol. EN 10216-2/P265GH-TC1/ DIN17175/5t45.8 I. Heat number. Technical Inspection Mark. i
o

(D51-D991Na podstawie wyze] przeprow adzonych prob material zwolniono — Sur la base des essais si-dessus le matenal est dliv-According to the camied out
tests the material released — Untersuchungen wurde das Matenial freigegeben — Ha ocHOBaHHE sylIeHMeHoBSHHEX HenuITaHul OPHIHAH TORHEIM
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